PARTS BOOOK

CATENACCIO 43F
CATENACCIO 65HF

Electronic bartacking sewing machine

Q °
“texit



1. 867585044 / FRAME&MISCELLANEQUS COVER COMPONENTS




PART NO. EE % W DESCRIPTION QTY
1 = MOTOR COVER 1
2 ¥EET M4 1=10 SCREW M4 L=10 4
3 15 UPSIDE COVER 1
4 BEET M6 L=12 SCREW M6 L=12 6
7 EEWR BED COVER LEFT 1
8 HER BED COVER RIGHT 1
9 PEETMA L=6 SCREW M4 L=6 5
10 TR FACE COVER 1
11 TR FACE PLATE 1
12 PEETMA L=10 SCREW M4 L=10 2
15 HkE CYLINDER ARM CAP 1
16 B 5 HOOK COVER PRESSER SPRING PIN 1
17 WK BRERA HOOK COVER PRESSER SPRING A 1
18 Bk ERERB HOOK COVER PRESSER SPRING B 1
19 ¥EETM4 L=10 SCREW M4 L=10 1
20 PEETM4 L=11 SCREW M4 L=11 3
21 £ 8X30 PIN 8X30 2
22 #2ET M6 L=6 SCREW M6 L=6 4
23 N &2 23 i BOBBIN THREAD TENSION ASM. 1
24 AN S AR ST BOBBIN THREAD TENSION ROD ASM. (1
25 AN EERR THREAD TENSION DISK (2)
26 AT CONNECTING ROD SPRING (1
27 ANHe R THREAD TENSION NUT (1)
28 /v 4 B B T M B NUT 11/64-40 (1
29 ProEra s BALANCE COVER 1
30 PEETM3 L=8 SCREW M3 L=8 2
31 Jai g EE THREAD GUIDE NO.1 1
32 PEET M6 L=12 SCREW M6 L=12 1
33 o B AR i 4 THREAD GUIDE PLATE 1
34 PEETM6 L=12 SCREW M6 L=12 1
35 AT L SHAPED THREAD GUIDE A 1
36 2 M4 NUT M4 1
37 ks ARM THREAD GUIDE A 1
38 PEETMA L=6 SCREW M4 L=6 1
39 Tk TAKE-UP THREAD GUIDE B 1
40 PEETM4 L=8 SCREW M4 L=8 1
41 iy 2 FRAME THREAD GUIDE 1
42 P2 ETM4 =8 SCREW M4 L=8 1
43 =L CAUTION LABEL(25) 1
44 PEETM3 X 6 SCREWM3 X 6 1
45 H]4& 7] THREAD CUTTER 1
46 L8 SAFETY LABEL 12 1




1.7 5044 / FRAME&MISCELLANEQUS COVER COMPONENTS




PART NO. B & L DESCRIPTION QTY
47 B GROUND MARK 1
48 o e RUBBER PLUG 2
42 BEE RUBBER PLUG 9
50 ey L RUBBER PLUG 6
51 o e RUBBER PLUG 1
52 B RUBBER PLUG 1
53 iYL RUBBER PLUG 1
54 o e RUBBER PLUG 2
55 ey L RUBBER PLUG 3
56 WTEERE BOBBIN WINDER UNIT 1
57 B RETAINING RING oy
58 B 135 B4 E-RING 4 (1
59 il ] BTW BEARING SPACER (0
60 e BOBBIN SPRING (1
61 4 B Iy BTW SPRING oy
62 435 4 8 e BTW BASE (1
63 4 4 B Bt BTW CAM PLATE (0
64 e BTW SHAFT (0
65 4 4% AT o BTW LEVER SHAFT oy
66 BB AR ZRATAT BTW LEVER (1
67 VEET SCREW (1
68 HpE4.5X10X0.8 WASHER 4.5X10X0.8 (1
69 AR AR T P (R B BTW BASE SHAFT (0
70 i BTW BEARING (2
71 8 BTW SHAFT BASE oy
72 42 4% 2R il o BTW SPACER (1
73 LY oy BTW CAM LEVER (1
74 PEETMS L=5 SCREW M5 L=5 oy
75 i BTW WHEEL (1
76 P2 ETMAXS SCREW M4X8 (2)
77 HhmeE BTW TORSION SPRING (D
78 iy d BTW WHEEL RUBBER (0
81 $HF Lg% NEEDLE BAR UPPER BUSH CAP 1




2. EEhEEEHTFERE / MAIN SHAFT&NEEDLE BAR COMPONENTS




PART NO. B & L DESCRIPTION QTY
1 + iy 55 MAIN MOTOR 1
2 BT SR T SCREW 11/64-40 L=14 4
3 Tsh i 2% 45 12 R RUBBER RING 1
& Wit 2% A COUPLING A 1
5 2B COUPLING B 1
6 ¥ESTM6 1.=8 SCREW M6 L=8 10
7 & D=35X62 BEARING D=35X62 1
8 | WASHER 1
9 e RING 1
10 $24T1/4—40 L=6 SCREW 1/4-40 L=6 2
11 DEFF WORM ASM 1
12 MEATIZET11/64 1=12 SCREW 11/64 L=12 4
13 il & 6004 BEARING 6004 2
14 B BEARING BUSHU B 1
15 b B HAND PULLEY GEAR A 1
l6 PEET11/64 L=4 SCREW 11/64 L=4 4
17 MR BOBBIN WINDER DRIVING WHEEL 1
18 BARZRIIRETMS L=o6 SCREW M5 L=6 2
19 3% e o HAND PULLEY GEAR 1
20 il MAIN SHAFT 1
21 PR SPRING 1
22 eSS HAND PULLEY SHAFT 1
23 FETF4X14 SPRING PIN 4X 14 1
24 Fiy PULLEY 1
25 Ty E ST HANDWHEEL SET SCREW 1
26 Py 5 R ED REVOLVING DIRECTION LABEL 1
27 HHEA BEARING BUSHU A 1
28 #E4TM6 L=12 SCREW 1
29 E1HF fl 47 COUNTER WEIGHT 1
30 EHFF RS e MR ST BOLT M8 L=12 1
31 SHHF B0 AT SE AR &T COUNTER WEIGHT SCREW 1
32 #F11.6X8.2X0.6 WASHER 11.6X8.2X0.6 1
33 P& i IEEIM6X0.75 L=6 SCREW M6X0.75 L=6 1
34 PrEEFFAR 1 LINK THREAD TAKE-UP 1
35 HeeEAT THREAD TAKE-UP LEVER 1
36 il A BEARING 1
37 LS BEARING 1
38 LS BEARING 1
39 PeaR A THREAD TAKE-UP CRANK 1
40 P4 il 4 NEEDLE ROD CRANK 1
41 B SLIDE BLOCK 1
42 EAF NEEDLE BAR CRANK ROD 1




2. EEEETFERE / MAIN SHAFT&NEEDLE BAR COMPONENTS




PART NO. E & % DESCRIPTION QTY
4 UE=S NEEDLE BAR CRANK METAL 1
4“4 & BEARING 1
45 PRk g0 A RN T LEFT SCREW 1
46 EE THRUST COLLAR 1
47 WE4T THRUST COLLAR SCREW 1
48 YEET THRUST COLLAR SCREW 1
49 BEE BEARING SUPPORT v
50 5 Pk BEARING 2
51 PEETM6 L=8 SCREW M6 L=8 1
52 P42 8 A 5 THREAD TAKE UP CRANK SHAFT 1
53 T LE NEEDLE ROD METAL 1
54 HAFTE NEEDLE ROD LOWER METAL 1
55 SHTF B NEEDLE BAR CLAMP 1
56 SHFF B R EETO/64—40 L=6 SCREW 9/64-40 L=6 1
57 SHFF NEEDLE BAR 1
S8 HeRHIEETM3 L=5 SCREW M3 L=5 1
59 PHFFI g 2 NEEDLE BAR THREAD GUIDE 1
60 i EdE THREAD GUIDE 1

61

HeEtDPXS 14%# (DPXI17 21#)

NEEDLE DPXS5 14# (DPX17 21#)




3.PRESSERLIFTER & WIPER COMPONENTS
ERR TG




_ER_______ e __ #H____________ DESCRIPTION _ _ __ _ _ HE
1 400~29903 TR T s PRESSER LIFTING MOTOR 1
2 SM-4051655-SP 124 M5 L=16 SCREW M5 L=16 4
3 SB-1100024-00 A BEARING 0
4 SM-6040802-TP 184 M5X0.7 L=8 SCREW M4X0.7 L=8 1
5 235-17501 BTA NEEDLE CAM ROLLER A 1
6 400-40256 EENRAT CAM ROLLER SHAFT 1
7 NM-6040001-SP WERE MAXO. 7 NUT M4X0.7 2
8 400-06661 BRI EF A4 LIFTEN LINK A ASM 1
S 400-06716 By L% THREAD TRIMMER SHAFT 1
10 SM-8060812-TP V25T M6 L=8 SCREW M6 L=8 1
11 400-23831 R FEE A SPRING RACK 1
2 SM-4040855-SP B24T SCREW 1
13 135-15606 B SPRING 1
14 400-06666 FERARAR SENSOR SLIT ASM 1
15 SM-8050402-TP FERARIR S G uRAT SCREW 2
16 400-10443 eI R AR SENSOR INSTALLING BASE 1
17 SM-6040802-TP (ERRBAR 2235085 MAX0.7 L=8  SCREW M4X0.7 L=8 1
18  HD-0005700-0A fEiR 88 PHOTO SENSOR 1
19  SL-4031291-SC (B 2% ZBIRET M3X 12 SCREW M3X12 1

.20  400-06665 RIIEHB LIFTER LINK B 1
21 SD-0800327-TP EEnRE] D=8 H=3.2 HINGE SCREW D=8 H=3.2 1
22 NM-6050001-SP 1B2H M5 NUT M5 1
23 SD-0700406-TP BRAEIBAT D=7 H=4 HINGE SCREW D=7 H=4 1
24 400-06671 EEE CONNECTING ARM 1
25 SM-6061802-TP 1247 M6 L=8 SCREW M6 L=8 1
26 265-00405 EEH CONNECTING SHAFT 1
27 400-08693 TS shAR dhiv LOWERING ARM 1
28  SM-6061802-TP IBET M6 L=18 SCREW M6 L=18 1
29  SD-07906006-TP BYEEB4T D=7.79 H=6 HINGE SCREW D=7.94 H=6 1
30  NM-6060001-CP 2L M6 NUT M6 1
31  400-06672 R BR LOWERING FOOL 1
52 141-04400 ET CONNECTING LINK 1
33 SD-1000406-TP BHENEE] D=10 H=4 HING SCREW D=10 H=4 2
34 400-06674 R BEEEAT WIPER CONNECTING LINK 1
35 SD-0600206-TP BEIRET M=6 H=2 HINGE SCREW D=6 H=2 1
36 13509708 M SPRING 1
37 400-10451 R BRIIBATHT WIPER CONNECTING ARM ASM 1
38  RC-0470611-KP FE 4.7 RETAINING RING 4.7 2
39 400-10455 WERBREEAR WIPER CONNECTING LINK SHAFT 1
40 400-10457 BRI WIPER STOPPER 1
41 400-10458 R BT WIPER CONNECTING PLATE 1
42 400~17202 R ARAMC WIPER C ASM 1
43 NM-6060003-SC 2R M6 NUT M6 1
44 RC-0470611-KP % 4.7 RETAINING RING 4.7 1
45 SD-0640216-TP EBBEIBE] D=6. 35 H=2. 1 HINGE SCREW D=6.35 H=2. 1 1
46 400-06678 RER AR WIPER BASE PLATE 1
47  SM-4040855-SP 1RE] SCREW 1
48  WP-0450801-SP R WASHER 1
49  WP-0450801-SP B WASHER 1
50 WP-0480856-SP B 4.8X8.4X0.8 WASHER 4.8X8.4X0.8 1

10



4 . EEEHE / SHUTTLE DRIVER SHAFT COMPONENTS

(S
‘}')”l1).1]!\?1.&!(&&“‘

h
D

11



PART NO. = % DESCRIPTION QTY
1 REE OSCILLATOR 1
2 R4 1 SHUTTLE ASM. 1
3 AR SHUTTLE o).
4 FgiE SHUTTLE NEEDLE OUTER RING o).
5 R BRI SHUTTLE LUBRICATING PLATE (1
6 IR SHUTTLE ONCE THROUGH OIL FELT (1
7 AR ISR HIRETO /64—40 L=4 SCREW 9/64-40 L—4 (2)
8 BIEEEY.5X14.8X2.6 WASHER 9.5X14.8X2.6 o))
9 R RS M4 OIL WICK (1.06)
10 BRAEMSRMWEEE SHUTTLE OIL FELT,A (2)
11 MEEL VINYL PIPE (0.66)
12 ¥ iaE Wt SHUTTLE OOIL FELT,B (1
13 Py 4 JBE 5% 41 1 INNER HOOK PRESSER ASM. (2)
14 PR INNER HOOK PRESSER SPRING (2)
15 B D5 R E-RING 3 (2)
16 T OIL WICK (0.43)
17 52 P B h 5 JEE B ONCE THROUGH OIL FELT PRESSER (1
18 MBI IEET3,/32—56 L=3.5 SCREW 3/32-56 L=3.5 (2)
19 Wiks OIL TUBE (0.19)
20 R EEE WASHER 1
21 50 T Ry 3B B R 22 25 AR SENSOR INSTALLING BASE 1
22 {5 H A 1Y BRI SENSOR INSTALLING 1
23 BEFTM3 L=12 SCREW M3 L=12 1
25 TFaEE LOWER SHAFT REAR METAL 1
26 T LOWER SHAFT GEAR ASM. 1
27 TR £ A BEARING 3
31 JREEE LOWER SHAFT THRUST WASHER 1
32 wRICA DRIVER ASM. %
33 I SHUTTLE DRIVER 1
34 RICIEET3/16-28 L=12.0 SCREW 3/16-28 L=12.0 1
35 WK s SHUTTLE UPPER SPRING 1
36 WA SHUTTLE UPPER SPRING 1
37 BRI EE SHUTTLE UPPER SPRING 1
38 iR INNER HOOK 1
39 RAEEEHL SHUTTLE 1
40 2 B2 i iy SHUTTLE RACE ADJUSTING SHAFT 1
41 it BOBBIN 1
42 Bkt BOBBIN CASE ASM (RACING PREVE) 1
43 TREEAFD=8 W=8 THRUST COLLAR ASM.D=8 W=8 1
44 REEHIEBD=7.94 W8 THRUST COLLAR D=7.94 W8 1
45 BE M EHAFD=12 W=I0 THRUST COLLAR ASM.D=12 W=10 1
46 R TE BIRET11/64—40 1.=4.5 SCREW 11/64-40 L=4.5 2

12




4 ¥ . EEEHE / SHUTTLE DRIVER SHAFT COMPONENTS

13

s

T

e




PART NO. B & % W DESCRIPTION QTY
47 TR B AT S AT AR ETWR BE1 /440 NUT 1/4-40 1
48 B i B 1 PR S E-RING 8 1
49 MR EAT B AT ERETD=8 H=10.2 HINGE SCREW D=8 H=10.2 1
50 WK 5B IE4T3/32-56 L=3.5 SCREW 3/32-56 L=3.5 2
51 RAKMSE EEEMY L=6 SCREW M4 L=6 1
53 R RSB R IR ETMOXS SCREW M6X8 1
54 168 0 245 il B2 S MR ETM6 X6 SCREW M6X6 2
55 HEAT REWEETI1/64—-40 L=10.5 SCREW 11/64-40 L=10.5 2
56 BIK SHUTTLE RACE PING ASM,.C 1
57 Bk INNER HOOK PRESSER ASM, A oy
58 ek INNER HOOK PRESSER ASM, B (1
59 158 ) 25 OSCILLATING ECCENTRIC SHAFT 1
60 PR AT CRANK ROD 1
61 Wi 4H WORM WHEEL ASM. 1
62 YR4T1/4—40 L=11 SCREW 1/4-40 L=11 1
63 i e 7 AT B 4T3/8—28 L=19.5 SCREW 3/8-28 L=19.5 1
64 PI7 FIEETMEXS SCREW M6XS )
65 PEAR R E WORM WHEEL SHAFT BUSHING 1
66 ¥RET1/4—40 L=I0 SCREW 1/4-40 L=10 2
67 A TS B D=18 W=12 THRUSR COLLAR ASM.D=18 W=12 1
68 WEEE /4 NUT 1/4 1
69 P M e A WORM WHEEL SHAFT ASM. 1
70 SE AL gH CAM GUIDE PIN 1
71 ¥E L9/ 16—20 NUT 9/16-20 1
72 EAR i FEED CAM 1
73 ¥EET1/4—40 L=I11 SCREW 1/4-40 L=11 1
74 B 40 1 SENSING BOARD ASM. 1

14




5. THREAD TRIMMER MECHANISM COMPONENTS

B 3h 5 & 83 44

<L

~47 10
g
/ .

15



re es 28K DESCRIPTION o
T 71T T 40006711 THENE THREAD TRIMMER CAM  — — = r -
2 SM-8050592-TP W4T SCREW WASHER 2
3 WP-0450801-SP B WASHER 1
4 400-40256 IR T CAM ROLLER SHAFT 1
5 NM-6040001-SP B M4X0. 7 NUT M4 X0.7 2
6 400-06712 BRATAT THREAD TRIMMER LINK ASM 1
7 SD-0800327-TP HATSRET D=8 H=3.2 HINGE SCREW D=8 H=3.2 1
8 NM-6050001-SP 2R M5 NUT M5 1
9 400-06716 ks THREAD TRIMMER SHAFT 1
10 SM-8060812-TP $25] M6 L=8 SCREW M6 L=8 1
11 400-06717 BYLRIERT CONNECTING BAR 1
12 400-10525 BYLR BN AR THREAD TRIMMER SENSOR SLIT 1
13 SM-6040802-TP $24T M4X0.7 L=8 SCREW M4X0.7 L=8 1
14 HD-0022300-00 BB IR R PHOTO SENSOR 1
15 SL-4041291-SC SRET M4 L=12 SCREW M4 1=12 i
16 400-10526 3t 3N THREAD TRIMMER SENSOR BASE 1
17 SM-4040855-SP 5847 SCREW 2
18 400-06722 HIREH A NEEDLE PLATE ASM A 1
19 400-06723 HRAM H NEEDLE PLATE ASM H 1
20 400-06724 SHRA E NEEDLE PLATE ASM E 1
21 B2417-280-000 BYLRATHT S THREAD CUTTER LEVER SHAFT (1
22 B2426-280-000 5147l NEEDLE HOLE GUIDE (1
23 141-09607 514t5L NEEDLE HOLE GUIDE (1
24 D2426-282-C00 5l4HFL NEEDLE HOLE GUIDE (1
25 SS-1060210-TP 384T 3/32-56 L=2.2 SCREW 3/32-56 1.=2. 2 (2
26 400-06721 R NEEDLE PLATE (1
27  B2424-280-000 & e 7] FIXING KNIFE (1
28 SS-7090410-SP BRTHR4T 9/64-40 L=3.5 SCREW 9/64-40 L=3.5 @
29 B2418-280-000 IVER MOVING KNIFE LINK (1
30 B2416-280-000 BT HE THREAD CUTTING LEVER RING ¢!
31  B2415-280-0A0 BYLRATHF A (/D) THREAD CUTTER LEVER ASM SMALL (1
32 B2414-280-0A0 BYLRATAT AL (K) THREAD CUTTER LEVER ASM LARGE ¢!
33 S$S-6110430-TP YB5T 11/64-40 L=4.0 SCREW 11/64-40 L=4.0 (1
34 WP-0450846-SP )y WASHER (1
35 SS-7110740-TP $2%] 11/64-40 L=7 SCREW 11/64-40 L=7 ¢!
36 B2423-280-00C I RC MOVING KNIFE WASHER C Q1
37  B2423-280-00A FTIRFA MOVING KNIFE WASHER A (1
38 B2423-280-00B FITHRHB MOVING KNIFE WASHER B (1
39  B2423-280-00D FHTIBRRD MOVING KNIFE WASHER D (4
40 B2423-280-00E HTIRFE MOVING KNIFE WASHER E (i
41 B2421-280-0A0 AR RS MOVING KNIFE ASM (1
42 SD-0500091-TP S4%48 D=5.0 H=0.9 HINGE SCREW [:=5.0 H=0.9 (1
43 SM-1040650-TP 9247 M4 L=6 SCREW M4 L=6 4
44 263-15606 NRET A NEEDLE CAM ROLLER A i
45 263-15705 MRET B NEEDLE CAM ROLLER B 1
46 263-15804 MRET C NEEDLE CAM ROLLER C 1
47 263-15903 BT D NEEDLE CAM ROLLER D 1

16



6. E#HERE / FEED MECHANISM COMPONENTS

17



PART NO. EE % W DESCRIPTION QTY
1 $24T11,/64—40 L=7 SCREW 11/64-40 L=7 4
2 B35 E 6 E-SHAPED SNAP RING 6 2
3 R, SX14X1 WASHER 8.5X14X1 2
4 JEE B4R T AR 48 1 LEVER DRIVING PLATE ASM. 2
5 i TENSION SPRING 2
6 AR T LIFTING LEVER,LEFT 1
7 TR0 LIFTING LEVER,SHAFT 1
8 PERHE L R SUPPORT PLATE 1
9 ¥EET M4 L=5 SCREW M4 L=5 2
10 gER (1/8) STEEL BALL (1/8) 7
11 SHER BALL RETAINER 1
12 EEM=6 L=20 SCREW M=6 L=20 1
13 6. 2X13X1 WASHER 6.2X13X1 1
14 R SPRING SUSPENSION 1
15 sk FEED BRACKET 1
16 PEST15/64-28 L=4.7 SCREW 15/64-28 =47 1
17 1 B TR LIFTING LEVER RIGHT 1
18 ¥EET1/8—44 L=2.8 SCREW 1/8-44 L=2.8 2
19 T FINGER GUARDE 1
20 ¥E4T11/64—40 L=8.7 SCREW 11/64-40 L=8.7 5
21 REMER WORK CLAMP FOOT FACEPLATE 1
22 y il WORK CLAMP FOOT,RIGHT 1
23 Pty WORK CLAMP FOOT,LEFT 1
24 [EITRUZET M6 L=8 SCREW M6 L=8 1
25 6. 2X13X1 WASHER 6.2X13X1 1
26 kMR FEED PLATE 1
27 EETM4 L=5 SCREW M4 L=5 6
28 =R FEED PLATE PRESSER PLATE 1
29 ERHER FEED PLATE CARRIER BAR 1
30 ] FEED DRIVING ARM SHAFT 2
31 PEETM6 L=8 SCREW M6 L=8 1
32 Y24T5/16—24 L=10 SCREW 5/16-24 1L=10 1
33 ¥EHES,/64—28 NUT 15/64-28 2
34 P TXI5X2 WASHER 7X15X2 1
35 T £ PR AR AT FEED REGULATOR 1
36 W1 £FRE B & HINGE STUD 1
37 ¥EEES/16—24 NUT 5/16-24 1
38 SFBE ¥ B gl FEED REGULATOR STUD 2
39 SFREFeRAT INDICATOR LEVER 2
40 EhATEEID=5.3 H=2.2 HINGE SCREW D=5.3 H=2.2 2
41 SFEER SLIDE BLOCK B 2
42 WEEE1/4—40 NUT 1/4-40 2

18




=584 / FEED MECHANISM COMPONENTS

6.

19



PART NO. B& LA DESCRIPTION QTY
43 #PH6.5X13X0.8 WASHER 6.5X13X0.8 2
44 Pk v R g FEED CAM ROLLER SHAFT 2
45 ERHERE FEED CAM ROLLER 2
46 1) £ PR MR EH AT FEED DRIVING ARM 1
47 $E$T15/64—28 L=14 SCREW 15/64-28 1L~14 1
48 S PE PR SN FEED REGULATOR SHAFT 2
49 HEE RUBBER PLUG 2
50 AR PLATE 1
51 ¥EET11/64—40 L=8.5 SCREW 11/64-40 1=8.5 2
52 PEET15/64-28 L=I1.5 SCREW 15/64-28 L=11.5 1
53 R TXISX2 WASHER 7X15X2 1
54 FERHE Bl SLIDE BLOCK STUD 1
55 kHE CRANK SLIDE BLOCK 1
56 $E$T15/64-28 L=10.5 SCREW 15/64-28 1=10.5 1
57 #6E I7) 1 BE AR £ 4F FEED ACROSS DRIVING ARM 1
58 4% 1] PR BHAT FEED ACROSS REGULATOR 1
59 #EETM6 L=8 SCREW M6 L=8 1

20




7. HEi8%4% / LUBRICATION COMPONENTS

21



PART NO. E & & DESCRIPTION QTY
1 I BEE AR OIL SHIELD 2
2 B OIL SHIELD 1
3 MEETM4A L=6 SCREW M4 L=6 2
4 BEETM4A L=10 SCREW M4 L=10 1
5 s OIL FELT 1
6 W OIL WINDOW 1
7 e OIL GAUGE 1
8 Mo RUBBER PLUG 2
9 EETM4A L=6 SCREW M4 L=6 1
10 T e NEEDLE ROD CRANK LUBRICATING 1
11 M OIL WICK 1.06
12 WA AR OIL PAN ASM 1
13 Tz OIL PAN (1)
14 M R A OIL WICK (1
15 et g o FRAME SUPPORT RUBBER 2
16 AR E e MEETD=3.8 L=20 SCREW D=3 .8 L=20 4

ik e

RUBBER PLUG

22




R K MR / LINE FRAME AND ANCILLARY COMPONENTS

8.

||||||||||||||||

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

IIIIIIIIIIIIIIIIIIIIIIIIIIIII

?

18

‘@ A

=

23



PART NO. E& 2 DESCRIPTION QTY
1 BARA THREAD STAND COMPONENTS 1
2 By o S AR SHIELD ASM. 1
3 A e R e ok OIL PAN RUBBER HINGE SEAT 2
4 e g sl RUBBER HINGE BRACKET 2
5  TER R A HEAD PILLAR 1
6 pIE OILER 1
7 B WASTE SUMP 1
8 BEIR WASTE OIL BOTTLE 1
9 AhEET WOOD SCREW D=3.1 L=16
10 EETM6 L=75 SCREW M6 L=75 4
11 #H6.1X12.2X1.5 WASHER 6.1X12.2X1.5 4
12 B SPRING WASHER 4
13 PEIEM6 WASHER 8
14 B £ TIR) SCREW DRIVER LARGE 1
15 W 44 T1(eh) SCREW DRIVER MIDDLE 1
le WEZETI(/1) SCREW DRIVER SMALL 1
17 R fRE HEXAGONAL SPANNER 1
18 wF (9X10) WRENCH (9X10) 1
19 s BOBBIN 1
20 HEIDPXS 14% NEEDLE DPX5 14# 2

24




NOTES

Dealer:

Q °
“text

25






